
16

A

A

16

7

8

9 10 11 12

13

14

151617

18 11

2

B

B 2345

19
20

21

C

C
2

 
Redexim-Charterhouse Verti-Clean pag 01 code 0950 

 
 PART # DESCRIPTION REMARKS QUA 
1 458.441.430 Sieve 5x5 mm Standard with machine 001 
 458.441.431 Sieve 3.2x3.2 mm Optional 001 
 458.441.432 Sieve 4x4 mm Optional 001 
 458.441.433 Sieve 5.5x5.5 mm Optional 001 
 458.441.434 Sieve 6x6 mm Optional 001 

2 830.080.080 Self Lock Nut M8  010 
3 864.080.030 Washer M8  004 
4 864.120.030 Washer M12  004 
5 820.080.200 Mushroom Head Bolt M8x20  004 
6 468.029.146 Back Plate  001 
7 416.209.140 Lifting Bar  001 
8 494.148.056 Sieve Frame  001 
9 804.080.200 Bolt M8x20  008 

10 804.100.250 Bolt M10x25  002 
11 830.060.060 Self Lock Nut m6  010 
12 444.104.700 Slider Block  002 
13 816.060.200 Countersunk Screw M6x20  006 
14 802.080.350 Bolt M8x35  004 
15 444.250.850 Nose Block  002 
16 444.200.122 Guide  Till Serial no.: C16129 004 

 444.201.002 Guide straight From Serial no.: C16129 004 
17 864.060.021 Large Washer M6  004 
18 468.029.144 Ramp Plate  001 
19 464.030.700 Lock Strip  001 
20 826.080.080 Nut M8  002 
21 804.080.250 Bolt M8x25  002 

     
     
     
     
     
     
     
     
     
     
     

 



A

B

A
1

2

3
4

5

6

7

8

9 10

11

12

11

13

12
14

15

10

11
12

16

17

18

19

1020

21

7

B

 
Redexim-Charterhouse Verti-Clean pag 02 code 0829 

 
 PART # DESCRIPTION REMARKS QUA 
1 468.029.108 Leg Verti-Clean Right  001 
2 468.029.106 Leg Verti-Clean Left  001 
3 494.150.250 Main Beam  001 
4 804.160.200 Bolt M16x20  002 
5 822.160.360 Eye Nut M16  002 
6 2490881 3-Point Bottom Pin  002 
7 523.051.000 R-Pin D=5  003 
8 804.120.300 Bolt M12x30  006 
9 830.220.220 Self Lock Nut M22  002 
10 830.120.120 Self Lock Nut M12  014 
11 830.080.080 Self Lock Nut M8  008 
12 804.080.300 Bolt M8x30  008 
13 444.100.300 Distance Bush  002 
14 804.100.250 Bolt M10x25  002 
15 804.120.250 Bolt M12x25  006 
16 468.039.162 Back Profile  001 
17 802.120.900 Bolt M12x90  002 
18 464.085.502 Right 3-Point Strip  001 
19 402.200.600 Distance Bush  002 
20 464.085.500 Left 3-Point Strip  001 
21 2490825 Top Link Pin  001 

     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     

 



A

A

Tools

Manual

1

2

3

4

5

6

7 8 9

10

11

12
13

14
15

16
17

18 19 20
6

7

5
10

3

21

22

23
16

 
Redexim-Charterhouse Verti-Clean pag 03 code 0829 

 
 PART # DESCRIPTION REMARKS QUA 
1 947.120.208 Manual Verti-Clean  001 
2 468.083.060 Toolset  001 
3 933.280.402 Safety Label  002 
4 468.025.004 Right Cover  001 
5 830.100.100 Self Lock Nut M10  004 
6 947.260.412 Label Verti-Clean  002 
7 900.260.403 Logo Label  002 
8 406.100.600 Spacer  004 
9 820.100.800 Mushroom Head Bolt M10x80  002 
10 802.100.750 Bolt M10x75  002 
11 947.260.200 Decall Verti-Art  001 
12 900.280.402 Safety Label Manual  001 
13 991.143.400 Manual / Toolbox Empty  001 
14 848.901.200 U-Bolt Complete  002 
15 991.140.600 Cover Toolbox  002 
16 830.080.080 Self Lock Nut M8  006 
17 406.080.480 Distance Bush  002 
18 456.030.040 Chain Cover  001 
19 802.080.650 Bolt M8x65  002 
20 468.025.002 Left Cover  001 
21 844.080.080 Wing Nut M8  004 
22 456.157.648 Plastic Cover  001 
23 864.080.031 Large Washer M8  004 

     
     
     
     
     
     
     
     
     
     
     
     
     
     
     

 



1 2 3 4 5 6 7 8 9 10

11
12

13

14
15 16

 
Redexim-Charterhouse Verti-Clean pag 04 code 0829 

 
 PART # DESCRIPTION REMARKS QUA 
1 830.100.100 Self Lock Nut M10  006 
2 804.100.400 Bolt M10x40  006 
3 468.061.200 Reinforcement Angle  002 
4 444.501.100 Rear Slide Foot  002 
5 864.120.031 Large Washer M12  002 
6 464.041.380 Hinge For Backbrush  002 
7 468.049.174 Mainstrip Backbrush  001 
8 830.080.080 Self Lock Nut M8  014 
9 348.109.150 Brush  001 
10 464.049.170 Clamp Strip  001 
11 416.209.150 Reinforcement Bar  001 
12 804.080.300 Bolt M8x30  003 
13 804.100.500 Bolt M10x50  002 
14 406.100.190 Bush  002 
15 804.100.300 Bolt M10x30  004 
16 804.080.350 Bolt M8x35  004 

     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     

 



14 18

9

29 30 31

32

33

34

From Serial nr.
C162298 13

B

B

1 2 3 4

5

7

10
11

12

14 15

16

17

9
19

20
6

21 22 23

17 24

25
26

27
17
1
2

5328111213A

A

 
Redexim-Charterhouse Verti-Clean pag 05 code 0917 

 
 PART # DESCRIPTION REMARKS QUA 
1 830.120.120 Self Lock Nut M12  004 
2 464.021.950 Gauge Strip  002 
3 864.120.031 Large Washer M12  006 
4 402.120.070 Pivot Bush  002 
5 900.260.414 Decall Ruler Cut to right size 002 
6 804.100.200 Bolt M10x20  004 
7 468.053.002 Right Swingarm  001 
8 804.160.350 Bolt M16x35 Use locktite 001 
9 830.100.100 Self Lock Nut M10  005 

10 864.160.030 Washer M16  002 
11 804.120.350 Bolt M12x35  002 
12 820.120.400 Mushroom Head Bolt M12x40  002 
13 404.401.000 Wheel Shaft  001 

14 511.255.085 Wheel  If situated on left swingarm remove 1 
bearing 

002 

15 870.025.120 Cir Clip Ø25  001 
16 878.060.450 Roll Pin Ø6x45  003 
17 402.250.300 Clamp Bush Driver Wheel  001 
18 414.251.650 Drive Shaft  001 
19 470.400.800 Bearing House  001 
20 468.053.000 Left Swingarm  001 
21 830.060.060 Self Lock Nut M6 Till serial nr. C16129 002 
22 110138 Spanner Till serial nr. C16129 001 
23 804.060.120 Bolt M6x12 Till serial nr. C16129 002 
24 430.301.200 Sprocket 3/8”38 Teeth  001 
25 631.090.809 Chain 3/8”85 Shackles   001 
26 638.090.090 Chain Connector 3/8”  001 
27 430.150.620 Sprocket 3/8”19 teeth  001 
28 732.250.120 Bearing  002 
29 826.100.100 Nut M10 From serial nr. C16229 001 
30 464.051.050 Idler Strip From serial nr. C16229 001 
31 804.100.350 Bolt M10x35 From serial nr. C16229 001 
32 575.141.100 Tension Spring From serial nr. C16229 001 
33 444.300.320 Idler Roll From serial nr. C16229 001 
34 804.080.300 Bolt M8x30 From serial nr. C16229 001 

     
     
     

 



24

25

A

B
A

B

1

2

3
4

5
6

7 8
9

10

11

12
13

14
15

16

17
18

19

20

21

22

23

 
Redexim-Charterhouse Verti-Clean pag 06 code 0952 

 
 PART # DESCRIPTION REMARKS QUA 
1 830.100.100 Self Lock Nut M10  016 
2 575.021.450 Tension Spring  002 
3 864.100.030 Washer M10  004 
4 468.043.202 Right Slider Arm  001 
5 444.201.000 Slide Bearing  004 
6 404.100.380 Slide Bush  004 
7 802.100.650 Bolt M10x65  002 
8 804.100.350 Bolt M10x35  006 
9 804.100.500 Bolt M10x50  002 

10 830.080.080 Self Lock Nut M8  006 
11 864.080.031 Large Washer  M8  002 
12 444.150.500 Rocker Wheel  002 
13 402.080.130 Rocker Wheel Bearing  002 
14 804.080.300 Bolt M8x30  002 
15 402.100.090 Bush  002 
16 814.100.600 Cilindrical Head Screw M10x60  002 
17 486.200.918 Brush  001 
18 744.250.280 Bearing PCSLT25  002 
19 820.080.250 Mushroom Head Bolt M8x25  004 
20 402.250.180 Distance Bush  002 
21 878.060.450 Roll Pin Ø6x45  002 
22 444.206.000 Excenter  002 
23 468.043.200 Left Slider Arm  001 
24 818.080.100 Set Screw M8x10  006 
25 414.259.160 Shaft for Brush L=1604 mm  001 

     
     
     
     
     
     
     
     
     
     
     
     
     

 



1

2

3 4

5

6

7

8

9
10

11

12

 
Redexim-Charterhouse Verti-Clean pag 07 code 0829 

 
 PART # DESCRIPTION REMARKS QUA 
1 464.101.800 Pull Eye Plate   001 
2 830.160.160  Self Lock Nut M16  002 
3 802.160.800 Bolt M16x80  002 
4 494.520.725 Draw Bar  001 
5 2490825 Top Link Pin  001 
6 523.051.000 R-Pin D=5  001 
7 460.050.633 Jack  001 
8 511.255.085 Wheel  002 
9 404.401.000 Wheel Shaft  002 
10 464.080.290 Wheel Plate  002 
11 804.160.350 Bolt M16x35 Use locktite 002 
12 870.025.120 Cir Clip Ø25  002 

     

 

247.139.001 Verti-Clean Bogy Kit Complete Kit contains nr 1 till 12 
 
For assembly instructions see next 
page 

 

     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     

 



A
ss

em
bl

y 
P

ro
ce

du
re

 B
og

y 
K

it

 



1
2

3
4

5

6
1

7
8

9

ADecall Placement

 
Redexim-Charterhouse Verti-Clean pag 08 code 0829 

 
 PART # DESCRIPTION REMARKS QUA 
1 830.080.080 Self Lock Nut M8  029 
2 464.050.650 Measure Strip  002 
3 900.260.414 Decall Ruler Cut to right size 002 
4 820.080.250 Mushroom Head Bolt M8x25  004 
5 820.080.200 Mushroom Head Bolt M8x20  025 
6 361.103.157 Tine For Rake  025 
7 864.080.031 Large Washer M8  025 
8 470.659.150 Rake Beam Verti-Clean  001 
9 899.080.150 Rope  001 
     
 247.139.002 Verti-Clean Rake Section Complete kit contains nr 1 till 9  
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     

 



Assembly Procedure

1

2

3

4

5

6
7

8 9

10 11 12 13 14
15

16

17
18

11

 
Redexim-Charterhouse Verti-Clean pag 09 code 0844 

 
 PART # DESCRIPTION REMARKS QUA 
1 878.060.260 Roll Pin Ø6x26  002 
2 836.160.502 Knurled Knob M16  002 
3 826.160.160 Nut M16  004 
4 426.162.000 Spindle  002 
5 464.040.750 Spindle Bracket  002 
6 804.100.160 Bolt M10x16  002 
7 830.160.160 Self Lock Nut M16  004 
8 830.100.100 Self Lock Nut M10  008 
9 408.300.750 Adjustment Bush  002 
10 468.041.272 Pivot Bracket  002 
11 864.100.031 Large Washer M10  008 
12 402.100.090 Bush  002 
13 802.100.700 Bolt M10x70  002 
14 802.100.650 Bolt M10x65  002 
15 468.041.270 Bracket  002 
16 464.060.650 Block Plate  002 
17 498.139.013 Magnetic Bar  001 
18 804.100.300 Bolt M10x30  002 

     
 247.139.003 Verti-Clean Magnetic Sweeper Complete Kit contains nr 1 till 17  
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     

 


